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FCC RF Test Report

Report No. : FR250507G
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Spectrum Emission Mask Standard: None
Peak Power -14.46 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.900 MHz 200,000 kHz 6.47503 GHz -65.14 dBm -50.68 dB -10.68 dB
-30,900 MHz -20,600 MHz 200,000 kHz 6.48421 GHz -65.75 dBm -51.20 dB -11.43 dB
-20,600 MHz -11.300 MHz 200,000 kHz 6.49453 GHz -65.65 dBm -51.19 dB -23.31dB
-11.300 MHz -10.300 MHz 200,000 kHz 6.50371 GHz -60.97 dBm -46.51 dB -26.61 dB
10.300 MHz 11.300 MHz = 200.000 kHz 6.52630 GHz -48.95 dBm -34.49 dB -14.59 dB
11.300 MHz 20.600 MHz | 200.000 kHz 6.52632 GHz -48.51 dBm -34.05dB -14.03 dB
20.600 MHz 30,900 MHz | 200,000 kHz 6.54581 GHz -65.84 dém 51.38 dB -11.50 dB
30.900 MHz 50,000 MHz = 200,000 kHz 6.56107 GHz -65.26 dBm -50.80 dB -10.80 dB
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Ref Level 10.00 dBm  Offset 15.90 dB Mode Sweep
Count 100/100
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Spectrum Emission Mask Standard: None
Peak Power -14.39 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -30.900 MHz 200,000 kHz 6.48257 GHz -65.29 dBm -50.90 dB -10.90 dB
-30,900 MHz -20,600 MHz 200,000 kHz 6.48414 GHz -65.71 dBm -51.32dB -11.36 dB
-20,600 MHz -11.300 MHz 200,000 kHz 6.49455 GHz -65.62 dBm -51.23dB -23.36 dB
-11.300 MHz -10.300 MHz 200,000 kHz 6.50373 GHz -59.56 dBm -45.17 dB -25.67 dB
10.300 MHz 11.300 MHz = 200.000 kHz 6.52628 GHz -48.73 dBm -34.34 dB -14.64 dB
11.300 MHz 20.600 MHz | 200.000 kHz 6.52634 GHz -48.42 dBm -34.03dB -14.00 dB
20.600 MHz 30,900 MHz | 200,000 kHz 6.54579 GHz -65.59 dém -51.20 dB -11.33 dB
30.900 MHz 50,000 MHz = 200,000 kHz 6.56058 GHz -65.16 dBm -50.78 dB -10.78 dB
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Spectrum Emission Mask Standard: None
Peak Power -14.52 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.900 MHz 200,000 kHz 6.47515 GHz -65.15 dBm -50.62 dB -10.62 dB
-30,900 MHz -20,600 MHz 200,000 kHz 6.48421 GHz -65.66 dBm 51.14 dB -11.26 dB
-20,600 MHz -11.300 MHz 200,000 kHz 6.50359 GHz -56.62 dBm -42.00 dB -21.99 dB
-11.300 MHz -10.300 MHz 200,000 kHz 6.50371 GHz -58.11 dBm -43.58 dB -23.68 dB
10.300 MHz 11.300 MHz = 200.000 kHz 6.52628 GHz -47.76 dBm -33.23dB -13.53 dB
11.300 MHz 20.600 MHz | 200.000 kHz 6.52636 GHz -47.52 dBm -33.00dB -12.95 dB
20.600 MHz 30,900 MHz | 200,000 kHz 6.54576 GHz -65.63 dém 51.10 dB -11.27 dB
30.900 MHz 50,000 MHz = 200,000 kHz 6.54866 GHz -65.21 dBm -50.69 dB -10.69 dB
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Spectrum Emission Mask Standard: None
Peak Power -15.53 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.900 MHz 200,000 kHz 6.47660 GHz -65.19 dBm -49.65 dB -9.65 dB
-30,900 MHz -20,600 MHz 200,000 kHz 6.48411 GHz -65.83 dBm -50.30 dB -10.30 dB
-20,600 MHz -11.300 MHz 200,000 kHz 6.49448 GHz -65.62 dBm -50.28 dB -22.35 dB
-11.300 MHz -10.300 MHz 200,000 kHz 6.50371 GHz -61.71 dBm -46.17 dB -26.27 dB
10.300 MHz 11.300 MHz = 200.000 kHz 6.52628 GHz -50.46 dBm -34.93dB -15.23 dB
11.300 MHz 20.600 MHz | 200.000 kHz 6.52639 GHz -50.12 dBm -34.58 dB -1451 dB
20.600 MHz 30,900 MHz | 200,000 kHz 6.54582 GHz -65.85 dém -50.32 dB -10.41 dB
30.900 MHz 50,000 MHz = 200,000 kHz 6.56346 GHz -65.34 dBm -40.81 dB -0.51 dB
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FCC RF Test Report
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Spectrum Emission Mask Standard: None
Peak Power -15.74 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -30.900 MHz 200,000 kHz 6.47219 GHz -65.15 dBm -49.41 dB -9.41 dB
-30,900 MHz -20,600 MHz 200,000 kHz 6.48412 GHz -65.79 dBm -50.05 dB -10.08 dB
-20,600 MHz -11.300 MHz 200,000 kHz 6.49456 GHz -65.59 dBm -49.84 dB -21.98 dB
-11.300 MHz -10.300 MHz 200,000 kHz 6.50371 GHz -60.73 dBm -44.98 dB -25.08 dB
10.300 MHz 11.300 MHz = 200.000 kHz 6.52630 GHz -50.37 dBm -34.63dB -14.73 dB
11.300 MHz 20.600 MHz | 200.000 kHz 6.52637 GHz -50.15 d&m -34.40 dB -1434 dB
20.600 MHz 30,900 MHz | 200,000 kHz 6.54586 GHz -65.69 dBm -40.95 dB -10.00 dB
30.900 MHz 50,000 MHz = 200,000 kHz 6.54920 GHz -65.32 dém -40.58 dB -0.58 dB
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Spectrum Emission Mask Standard: None
Peak Power -15.84 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.900 MHz 200,000 kHz 6.47645 GHz -65.09 dBm -49.25 dB -9.25dB
-30,900 MHz -20,600 MHz 200,000 kHz 6.48412 GHz -65.73 dBm -49.89 dB -9.91 dB
-20,600 MHz -11.300 MHz 200,000 kHz 6.49449 GHz -65.22 dBm -49.38 dB -21.46 dB
-11.300 MHz -10.300 MHz 200,000 kHz 6.50371 GHz -58.59 dBm -42.75 dB -22.85 dB
10.300 MHz 11.300 MHz = 200.000 kHz 6.52630 GHz -49.17 dBm -33.33dB -13.43 dB
11.300 MHz 20.600 MHz | 200.000 kHz 6.52640 GHz -48.88 dBm -33.04dB -12.95 dB
20.600 MHz 30,900 MHz | 200,000 kHz 6.54584 GHz -65.84 dBm -50.00 dB -10.07 dB
30.900 MHz 50,000 MHz = 200,000 kHz 6.55069 GHz -65.27 dém -40.43 dB -0.43 dB
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Spectrum Emission Mask Standard: None
Peak Power -13.84 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.50384 GHz -65.33 dBm -51.49 dB -11.49 dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.50434 GHz -65.45 dBm -51.61dB -11.71dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.52370 GHz -48.32 dBm -34.48 dB -14.44 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.52376 GHz -48.38 dBm -34.54 dB -14.64 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.54624 GHz -60.65 dBm -46.80 dB -26.90 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.55548 GHz -65.85 dBm -52.01dB -24.03 dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.56562 GHz -65.76 dém -51.92 dB -12.08 db
30.750 MHz 50,000 MHz = 200,000 kHz 6.57811 GHz -65.33 dBm -51.49 dB -11.49 dB
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Spectrum Emission Mask Standard: None
Peak Power -13.99 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.50303 GHz -64.86 dBm -50.87 dB -10.87 dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.50434 GHz -65.61 dBm -51.62 dB -11.72dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.52374 GHz -47.49 dBm -33.50 dB -13.50 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.52376 GHz -47.81 dBm -33.82dB -13.92 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.54624 GHz -58.66 dBm -44.67 dB -24.97 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.55543 GHz -65.47 dBm -51.49dB -23.55 dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.56574 GHz -65.70 dém S51.72 dB -11.73 dB
30.750 MHz 50,000 MHz = 200,000 kHz 6.57120 GHz -65.22 dBm 51.23 dB -11.23 dB
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Report No.
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Spectrum Emission Mask Standard: None
Peak Power -13.87 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.50015 GHz -65.10 dBm 51.23dB -11.23dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.50428 GHz -65.74 dBm -51.86 dB -11.89 dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.52361 GHz -47.02 dBm -33.15dB -13.03 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.52377 GHz -47.43 dBm -33.56 dB -13.86 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.54624 GHz -57.69 dBm -43.82 dB -23.92 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.54678 GHz -56.81 dBm -42.94 dB -22.48 dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.56568 GHz -65.64 dBm 51.77 dB -11.86 dB
30.750 MHz 50,000 MHz = 200,000 kHz 6.57034 GHz -65.22 dBm 35 dB -11.35 dB
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.750 MHz | 200.000 kHz 6.48562 GHz -65.34 dém -49.75 dB 975 dB
-30.750 MHz 20,500 MHz | 200.000 kHz 6.50431 GHz -65.66 dBm -50.07 dB -10.13 dB
20,500 MHz -11.250MHz | 200.000 kHz 6.52367 GHz -49.44 dBm -33.85 dB -13.79 dB
-11.250 MHz -10.250 MHz | 200.000 kHz 6.52377 GHz -45.94 dBm -34.35 dB -14.65 dB

10.250 MHz 11.250 MHz | 200.000 kHz 6.54624 GHz -61.91 dBm -46.32 dB -26.42 dB

11.250 MHz 20.500 MHz | 200.000 kHz 6.55540 GHz -65.87 dBm -50.28 dB -22.36 dB

20.500 MHz 30,750 MHz | 200,000 kHz 6.56571 GHz -65.82 dém 50.23 dB -10.27 dB

30.750 MHz 50,000 MHz = 200,000 kHz 6.58178 GHz -65.37 dém -40.79 dB -0.79 dB
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Spectrum Emission Mask Standard: None
Peak Power -15.80 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.49831 GHz -65.33 dBm -49.53 dB -9.53 dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.50428 GHz -65.79 dBm -49.99 dB -10.02 dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.52367 GHz -49.54 dBm -33.74 dB -13.67 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.52376 GHz -50.00 dBm -34.20 dB -14.30 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.54624 GHz -61.14 d&m -45.34 dB -25.44 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.55549 GHz -65.74 dBm -49.94 dB -21.96 dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.56573 GHz -66.03 dém 50.23 dB -10.26 dB
30.750 MHz 50,000 MHz = 200,000 kHz 6.57467 GHz -65.36 dBm -40.56 dB -0.56 dB
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Spectrum Emission Mask Standard: None
Peak Power -15.78 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.49425 GHz -65.30 dBm -49.51 dB -9.51dR
-30.750 MHz -20,500 MHz | 200,000 kHz 6.50428 GHz -65.87 dBm -50.08 dB -10.11 dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.52363 GHz -48.36 dBm -32.58 dB -12.47 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.52376 GHz -48.60 dBm -32.82dB -12.92 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.54624 GHz -59.31 dBm -43.53dB -23.63 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.55534 GHz -65.70 dBm -49.91 dB -22.05 dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.56574 GHz -65.66 dBm -40.88 dB -0.80 dB
30.750 MHz 50,000 MHz = 200,000 kHz 6.56790 GHz -65.27 dém -40.49 dB -0.49 dB
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Spectrum :%1
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Spectrum Emission Mask Standard: None
Peak Power -13.50 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.66348 GHz -65.44 dBm -51.94 dB -11.94 dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.66436 GHz -66.01 dBm -52.51dB -12.63 dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.68373 GHz -47.57 dBm -34.07 dB -14.05 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.68376 GHz -48.05 dBm -34.55 dB -14.65 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.70623 GHz -60.06 dBm -46.56 dB -27.06 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.71547 GHz -65.98 dBm -52.48 dB -24.51 dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.72573 GHz -65.91 dém 52.41 dB -12.44 dB
30.750 MHz 50,000 MHz = 200,000 kHz 6.73618 GHz -65.35 dBm -51.85 dB -11.85 dB
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CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.64 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.65772 GHz -65.11 dBm -51.47 dB -11.47 dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.66425 GHz -65.81 dBm 52.17 dB -12.18 dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.68373 GHz -47.03 dBm -33.40 dB -13.37 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.68376 GHz -47.32 dBm -33.60 dB -13.79 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.70625 GHz -58.44 dBm -44.80 dB -24.90 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.70634 GHz -57.02 dBm -43.39dB -23.31dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.72574 GHz -65.93 dém -52.29 dB -12.31 dB
30.750 MHz 50,000 MHz = 200,000 kHz 6.73442 GHz -65.16 dBm -51.53 dB -11.53 dB
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Spectrum Emission Mask Standard: None
Peak Power -13.60 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.65883 GHz -65.26 dBm -51.66 dB -11.66 dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.66440 GHz -65.68 dBm -52.08 dB -12.25dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.68372 GHz -46.39 dBm -32.79 dB -12.76 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.68376 GHz -47.07 dBm -33.47 dB -13.57 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.70624 GHz -56.56 dBm -42.95 dB -23.25 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.71528 GHz -63.16 dam -49.56 dB -21.75 dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.72572 GHz -65.74 dgm 52.14 dB -12.18 dB
30.750 MHz 50,000 MHz = 200,000 kHz 6.74319 GHz -65.30 dBm -51.70 dB -11.70 dB
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30 dem - \ -
-40 dBm — | [
-50 dBm /
-60 dBm
I
-70 dBm
-80 dBm
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.59 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.050 MHz 200,000 kHz 6.65480 GHz -65.52 dBm -48.93 dB -8.93 dB
-31.050 MHz -20.700 MHz | 200,000 kHz 6.66416 GHz -65.86 dBm -49.27 dB -9.52 dB
-20.700 MHz -11.350 MHz | 200,000 kHz 6.68358 GHz -50.52 dBm -33.94 dB -13.88 dB
-11.350 MHz -10.350 MHz | 200,000 kHz 6.68365 GHz -51.54 dBm -34.95 dB -15.05 dB
10.350 MHz 11.350 MHz | 200.000 kHz 6.70635 GHz -62.61 dBm -46.03 dB -26.13 dB
11.350 MHz 20.700 MHz | 200.000 kHz 6.71552 GHz -66.01 dBm -49.42 dB -21.58 dB
20.700 MHz 31,050 MHz = 200.000 kHz 6.72601 GHz -66.05 dém -40.46 dB 951 dB
31.050 MHz 50,000 MHz = 200,000 kHz 6.74397 GHz -65.37 dém -48.78 dB -8.78 dB
- —_—
JU ) [ EEEEER ]
Date: 9.MAR.2024 19:52:59
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SPORTON LAB.

FCC RF Test Report

Report No. : FR250507G

11AX20MIMO_Ant4_6695_52Tone_RU37

Spectrum :%1
Ref Level 10.00 dBm Offset 15.54 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
20 dém {‘ l B
-30 dBm /, l\
-40 dBm
1 i o
-50 dBm /
-60 dBm
g
-70 dBm
-80 dBm
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.40 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.050 MHz 200,000 kHz 6.65836 GHz -65.26 dBm -48.86 dB -8.86 dB
-31.050 MHz -20.700 MHz | 200,000 kHz 6.66413 GHz -65.87 dBm -49.47 dB -9.68 dB
-20.700 MHz -11.350 MHz | 200,000 kHz 6.68356 GHz -50.91 dBm -34.51 dB -14.43 dB
-11.350 MHz -10.350 MHz | 200,000 kHz 6.68365 GHz -51.19 dém -34.79 dB -14.89 dB
10.350 MHz 11.350 MHz | 200.000 kHz 6.70634 GHz -61.27 dBm -44.87 dB -25.17 dB
11.350 MHz 20.700 MHz | 200.000 kHz 6.71563 GHz -65.57 dBm -49.17 dB -21.23 dB
20.700 MHz 31,050 MHz = 200.000 kHz 6.72604 GHz -65.97 dém -40.57 dB -0.59 dB
31.050 MHz 50,000 MHz = 200,000 kHz 6.73827 GHz -65.38 dBm 99 dB -8.99 dB

JL

Date: 8.MAR 2024 20:02:02

11AX20MIMO_Ant4_6695_106Tone_RU53

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 15.54 d8

Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck PABS

-10 dBm

-20 dBm HE

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.695 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -16.50 dBm

Standard: None

RBW 200.000 kHz

Date: 8.MAR 2024 20:04:12

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz -31,050 MHz | 200.000 kHz 6.64938 GHz -65.42 dém -48.93 dB -8.93dB
31,050 MHz -20.700 MHz | 200.000 kHz 6.66404 GHz -65.73 dém -49.24 dB -9.35 dB
-20.700 MHz 11,350 MHz | 200.000 kHz 6.68364 GHz -48.98 dBm -32.49 dB -12.47 dB
-11.350 MHz -10.350 MHz | 200.000 kHz 6.68365 GHz -45.29 dBm -32.79 dB -12.89 dB

10.350 MHz 11.350 MHz | 200.000 kHz 6.70635 GHz -59.39 dBm -42.89 dB -22.99 dB

11.350 MHz 20.700 MHz | 200.000 kHz 6.71558 GHz -64.72 dBm -48.22 dB -20.32 dB

20.700 MHz 31,050 MHz = 200.000 kHz 6.72582 GHz -65.68 dém -40.18 dB -0.45 dB

31.050 MHz 50,000 MHz = 200,000 kHz 6.73844 GHz -65.23 dBm -48.73 dB -8.73 dB
JL ) [T )

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AMBHRY2268
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SPORTON LAB.

FCC RF Test Report

Report No. : FR250507G

11AX20MIMO_Ant3_6855_26Tone_RUS

Date: 8.MAR 2024 20:12:58

Spectrum :%1
Ref Level 10.00 dBm  Offset 15.99 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm
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-30 dBm — .
-40 dBm — S
-50 dBm = \
-60 dBm
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-70 dBm
-80 dBm
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.32 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.81444 GHz -64.88 dBm -50.56 dB -10.56 dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.82428 GHz -65.34 dBm -51.02 dB -11.05 dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.83462 GHz -65.51 dBm -51.19 dB -23.30 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.84375 GHz -60.93 dBm -46.61 dB -26.71 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.86624 GHz -49.13 dBm -34.81dB -15.11dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.86632 GHz -49.02 dBm -34.70 dB -14.64 dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.88574 GHz -64.96 dém -50.64 dB -10.66 dB
30.750 MHz 50,000 MHz = 200,000 kHz 6.80403 GHz -64.51 dém -50.18 dB -10.18 dB
JU ) ARREREED e

11AX20MIMO_Ant3_6855_52Tone_RU40

Date: 8.MAR 2024 20:16:49

Spectrum :%1
Ref Level 10.00 dBm  Offset 15.99 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm
[ |
-30 dBm 7 T
-40 dBm —i S
-50 dBm \
-60 dBm — N
-70 dBm
-80 dBm
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.45 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.81431 GHz -64.67 dBm -50.21 dB -10.21 dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.82428 GHz -65.49 dBm -51.04 dB -11.08 dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.83451 GHz -64.33 dBm -49.87 dB -21.88 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.84377 GHz -58.61 dBm -44.16 dB -24.46 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.86624 GHz -48.09 dam -33.64dB -13.94 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.86627 GHz -47.79 dBm -33.34dB -13.32 dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.88572 GHz -65.00 dém -50.55 dB -10.59 dB
30.750 MHz 50,000 MHz = 200,000 kHz 6.90372 GHz -64.59 dBm -50.14 dB -10.14 dB
JU ) QnRi e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AMBHRY2268

Page Number

: A310 of A324



SPORTON LAB.

FCC RF Test Report

Report No.

: FR250507G

11AX20MIMO_Ant3_6855_106Tone_RU54

Spectrum

(=)

Ref Level 10.00 dBm
Count 100/100

Offset 15.99 d8

Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck
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-40 dBm
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-60 dBm

-70 dBm

-80 dBm

CF 6.855 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -14.28 dBm
Rangelow | RangeUp |

Standard: None

RBW 200.000 kHz

Date: 8.MAR 2024 201811

RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -30.750 MHz | 200.000 kHz 6.82357 GHz -64.77 dém -50.49 dB -10.49 dB
-30.750 MHz 20,500 MHz | 200.000 kHz 6.82425 GHz -65.17 dém -50.89 dB -10.89 dB
20,500 MHz -11.250MHz | 200.000 kHz 6.83478 GHz -62.74 dBm -48.46 dB -20.70 dB
-11.250 MHz -10.250 MHz | 200.000 kHz 6.84375 GHz -57.23 dBm -42.95 dB -23.05 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.86625 GHz -47.23 dBm -32.95dB -13.05 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.86631 GHz -46.85 dBm -32.57 dB -12.52 dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.88560 GHz -65.18 dém -50.90 dB -10.98 dB
30.750 MHz 50,000 MHz = 200,000 kHz 6.80684 GHz -64.52 dBm -50.24 dB -10.24 dB
JL ) [T )

11AX20MIMO_Ant4_6855_26Tone_RUS

Date: 8.MAR 2024 20:13:46

Spectrum :%1
Ref Level 10.00 dBm Offset 16.01 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
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-20 dBm 1 J 1\
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-60 dBm N
-70 dBm
-80 dBm
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.39 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.81328 GHz -64.78 dBm -49.38 dB -9.38 dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.82425 GHz -65.40 dBm -50.01 dB -10.01 dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.83468 GHz -65.35 dBm -49.95 dB -22.10 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.84375 GHz -61.58 dBm -46.19 dB 26,20 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.86625 GHz -50.10 dBm -34.71dB -14.81 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.86629 GHz -49.49 dBm -34.10 dB -14.07 dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.88573 GHz -65.10 dém -49.70 dB -0.73 dB
30.750 MHz 50,000 MHz = 200,000 kHz 5.90437 GHz -64.58 dBm -40.19 dB -0.19 dB
)il ) QnRi e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AMBHRY2268
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SPORTON LAB.

FCC RF Test Report

Report No. : FR250507G

11AX20MIMO_Ant4_6855_52Tone_RU40

Date: 9.MAR 2024 20:18:08

Spectrum :%1
Ref Level 10.00 dBm Offset 16.01 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit Gheck PAES
0 dBf==28:
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e -
-70 dBm
-80 dBm
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.75dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.82296 GHz -64.88 dBm -49.13 dB -9.13dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.82432 GHz -65.31 dBm -49.56 dB -9.63 dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.83452 GHz -64.93 dBm -49.18 dB -21.19 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.84375 GHz -60.27 dBm -44.53 dB -24.63 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.86624 GHz -49.14 dBm -33.39dB -13.69 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.86626 GHz -49.26 dBm -33.52dB -13.51dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.88574 GHz -65.07 dém -40.32 dB -0.34 dB
30.750 MHz 50,000 MHz = 200,000 kHz 5.90057 GHz -64.20 dém -48.46 dB -8.46 dB
JU ) QnRi e

11AX20MIMO_Ant4_6855_106Tone_RU54

Spectrum

Date: 9.MAR 2024 20:19:50

Ref Level 10.00 dBm Offset 16.01 dB Mode Sweep
Count 100/100

[® 1Rm View
Limit Gheck PAES
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-70 dBm

-80 dBm

CF 6.855 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -15.72 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.82152 GHz -64.73 dBm -49.01 dB -9.01dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.82430 GHz -65.26 dBm -49.54 dB -9.59 dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.83453 GHz -64.70 dBm -48.99 dB -21.02 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.84377 GHz -58.48 dBm -42.76 dB -23.06 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.86624 GHz -47.53 dBm -31.81dB -12.11dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.86626 GHz -46.82 dBm -31.10dB -11.10dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.88572 GHz -65.15 dém -40.44 dB -0.48 db
30.750 MHz 50,000 MHz = 200,000 kHz 6.89177 GHz -64.48 dém -48.77 dB -8.77 dB
JU ) [ EEEEER ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AMBHRY2268
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Report No.

: FR250507G

11AX20MIMO_Ant3_6875_26Tone_RUO

Spectrum
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Date: 8.MAR 2024 20:21:23

Ref Level 10.00 dBm Offset 16.22 dB Mode Sweep
Count 100/100

[® 1Rm View
Limit ¢heck PABS
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CF 6.875 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -14.04 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.84193 GHz -64.32 dBm -50.28 dB -10.28 dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.84429 GHz -65.17 dBm 51.12dB -11.16 dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.86369 GHz -48.32 dBm -34.27 dB -14.22 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.86377 GHz -48.41 dBm -34.37 dB -14.67 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.88624 GHz -60.98 dBm -46.94 dB -27.04 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.89547 GHz -65.02 dBm -50.98 dB -23.01 dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.90574 GHz -64.63 dém -50.59 dB -10.60 dB
30.750 MHz 50,000 MHz = 200,000 kHz 6.02286 GHz -64.31 dém -50.27 dB -10.27 dB
JU ) QnRi e

11AX20MIMO_Ant3_6875_52Tone_RU37

Spectrum

Date: 9.MAR 2024 20:25:55

Ref Level 10.00 dBm Offset 16.22 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit Gheck PAES
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-80 dBm
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.33 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.83192 GHz -64.44 dBm -50.11.dB -10.11dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.84438 GHz -64.96 dBm -50.63 dB -10.78 dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.86369 GHz -47.49 dBm -33.16 dB -13.10 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.86376 GHz -47.83 dBm -33.50 dB -13.60 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.88624 GHz -59.17 dBm -44.84 dB -24.94 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.89550 GHz -64.31 dBm -49.98 dB -21.99 dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.90562 GHz -64.57 dém -50.24 dB -10.40 dB
30.750 MHz 50,000 MHz = 200,000 kHz 6.92227 GHz -64.22 dém -40.89 dB -0.59 dB
JU ) QnRi e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AMBHRY2268
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Report No.
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11AX20MIMO_Ant3_6875_106Tone_RU53

Spectrum
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Date: 9.MAR 2024 20:27:51

Ref Level 10.00 dBm Offset 16.22 dB Mode Sweep
Count 100/100

[® 1Rm View
Limit ¢heck PABS
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CF 6.875 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -14.11 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.83995 GHz -64.03 dBm -49.92 dB -9.92 dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.84429 GHz -64.81 dBm -50.70 dB -10.75 dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.86373 GHz -47.05 dBm -32.95 dB -12.92 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.86376 GHz -47.13 dBm -33.02 dB -13.12 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.88621 GHz -56.98 dBm -42.87 dB -23.77 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.89546 GHz -62.88 dBm -48.77 dB -20.81 dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.90575 GHz -64.93 dém -50.82 dB -10.82 dB
30.750 MHz 50,000 MHz = 200,000 kHz 6.91512 GHz -64.29 dgm -50.18 dB -10.18 dB
JU ) ARREREED e

11AX20MIMO_Ant4_6875_26Tone_RUO

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 16.11 d8

Mode Sweep

@ 1Rm View
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CF 6.875 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -15.52 dBm

Standard: None

RBW 200.000 kHz

Date: 9.MAR 2024 20:23:58

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz -31,050 MHz | 200.000 kHz 6.84205 GHz -64.74 dém -49.22 dB .22 db
31,050 MHz -20.700 MHz | 200.000 kHz 6.84408 GHz -65.14 dem -49.61 dB -9.77 dB
-20.700 MHz 11,350 MHz | 200.000 kHz 6.86359 GHz -49.86 dBm -34.34 dB -14.29 dB
-11.350 MHz -10.350 MHz | 200.000 kHz 6.86367 GHz -50.22 dBm -34.60 dB -14.99 dB

10.350 MHz 11.350 MHz | 200.000 kHz 6.88635 GHz -62.03 dBm -46.50 dB -26.60 dB

11.350 MHz 20.700 MHz | 200.000 kHz 6.89562 GHz -64.87 dBm -49.35 dB -21.42 dB

20.700 MHz 31,050 MHz = 200.000 kHz 6.90602 GHz -65.06 dém -40.53 dB -0.58 db

31.050 MHz 50,000 MHz = 200,000 kHz 6.91416 GHz -64.32 dBm -48.80 dB -8.80 dB
JL ) [T )

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AMBHRY2268
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Report No. : FR250507G

11AX20MIMO_Ant4_6875_52Tone_RU37

Spectrum
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Date: 9.MAR 2024 20:26:23

Ref Level 10.00 dBm Offset 16.11 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit Gheck PAES
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CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.65 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.050 MHz 200,000 kHz 6.83910 GHz -64.70 dBm -49.05 dB -9.05 dB
-31.050 MHz -20.700 MHz | 200,000 kHz 6.84403 GHz -65.19 dBm -49.54 dB -9.64 dB
-20.700 MHz -11.350 MHz | 200,000 kHz 6.86365 GHz -49.59 dBm -33.94 dB -13.94 dB
-11.350 MHz -10.350 MHz | 200,000 kHz 6.86365 GHz -50.23 dBm -34.58 dB -14.68 dB
10.350 MHz 11.350 MHz | 200.000 kHz 6.88635 GHz -61.31 dBm -45.66 dB -25.76 dB
11.350 MHz 20.700 MHz | 200.000 kHz 6.89569 GHz -64.82 dBm -49.17 dB -21.18 dB
20.700 MHz 31,050 MHz = 200.000 kHz 6.90594 GHz -64.96 dBm -49.31 dB -0.45 dB
31.050 MHz 50,000 MHz = 200,000 kHz 6.91236 GHz -64.35 dém 70 dB -8.70 dB

11AX20MIMO_Ant4_6875_106Tone_RU53

Spectrum

Date: 8.MAR 2024 20:28:20

Ref Level 10.00 dBm Offset 16.11 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit Gheck PAES
0 dBf==28:
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-70 dBm
-80 dBm
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.66 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.050 MHz 200,000 kHz 6.83828 GHz -64.60 dBm -48.94 dB -8.94 dB
-31.050 MHz -20.700 MHz | 200,000 kHz 6.84415 GHz -64.77 dBm -49.11 dB -9.35 dB
-20.700 MHz -11.350 MHz | 200,000 kHz 6.86364 GHz -47.78 dBm -32.12dB -12.10 dB
-11.350 MHz -10.350 MHz | 200,000 kHz 6.86365 GHz -48.24 dBm -32.58 dB -12.68 dB
10.350 MHz 11.350 MHz | 200.000 kHz 6.88633 GHz -59.43 dBm -43.77 dB -24.07 dB
11.350 MHz 20.700 MHz | 200.000 kHz 6.89549 GHz -64.47 dBm -48.81 dB -20.99 dB
20.700 MHz 31,050 MHz = 200.000 kHz 6.90599 GHz -64.97 dgm -40.32 dB -0.39 dB
31.050 MHz 50,000 MHz = 200,000 kHz 6.91800 GHz -64.25 dém -48.59 dB -8.59 dB
J{ J [ CEEEERE ]
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SPORTON LAB.

FCC RF Test Report

Report No. : FR250507G

11AX20MIMO_Ant3_6895_26Tone_RUO

Date: 9.MAR 2024 20:39:53

Spectrum :%1
Ref Level 10.00 dBm Offset 16.36 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit Gheck PAES
0 dBf==28:
-10 dBém
-20 dBm { L
Il
1
30 dBm »i .
-40 dBm — .
-50 dBm /
-60 dBm — e
-70 dBm
-80 dBm
CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.96 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -30.900 MHz 200,000 kHz 6.86381 GHz -64.25 dBm -50.30 dB -10.30 dB
-30,900 MHz -20,600 MHz 200,000 kHz 6.86428 GHz -64.71 dBm -50.75 dB -10.96 dB
-20,600 MHz -11.300 MHz 200,000 kHz 6.88369 GHz -48.48 dBm -34.52 dB -14.51 dB
-11.300 MHz -10.300 MHz 200,000 kHz 6.88370 GHz -48.93 dBm -34.98 dB -15.08 dB
10.300 MHz 11.300 MHz = 200.000 kHz 6.90630 GHz -60.20 dBm -46.25 dB -26.35 dB
11.300 MHz 20.600 MHz | 200.000 kHz 6.91538 GHz -64.59 dBm -50.64 dB -22.83 dB
20.600 MHz 30,900 MHz | 200,000 kHz 6.92588 GHz -64.59 dém -50.64 dB -10.67 dB
30.900 MHz 50,000 MHz = 200,000 kHz 6.93440 GHz -63.96 dBm -50.00 dB -10.00 dB
JU ) QnRi e

11AX20MIMO_Ant3_6895_52Tone_RU37

Spectrum :%1
Ref Level 10.00 dBm Offset 16.36 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit Gheck PAES
0 dBf==28:
-10 dBém
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-20 dBm ] l t
f 1
-30 dBm ~ -
-40 dBm
-50 dBm /
-60 dBm r e
-70 dBm
-80 dBm
CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.81dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.900 MHz 200,000 kHz 6.85008 GHz -64.23 dBm -50.42 dB -10.42 dB
-30,900 MHz -20,600 MHz 200,000 kHz 6.86419 GHz -64.85 dBm -51.04 dB -11.14 dB
-20,600 MHz -11.300 MHz 200,000 kHz 6.88368 GHz -47.34 dBm -33.53 dB -13.51 dB
-11.300 MHz -10.300 MHz 200,000 kHz 6.88372 GHz -47.70 dBm -33.80 dB -14.19 dB
10.300 MHz 11.300 MHz = 200.000 kHz 6.90630 GHz -58.47 dBm -44.66 dB -24.76 dB
11.300 MHz 20.600 MHz | 200.000 kHz 6.91547 GHz -63.62 dBm -49.81 dB -21.93 dB
20.600 MHz 30,900 MHz | 200,000 kHz 6.92586 GHz -64.56 dBm -50.75 dB -10.80 dB
30.900 MHz 50,000 MHz = 200,000 kHz 6.92760 GHz -63.82 dBm -50.01 dB -10.01 dB
JU ) [ EEEEER ]
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11AX20MIMO_Ant3_6895_106Tone_RU53

Spectrum :%1
Ref Level 10.00 dBm Offset 16.36 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm .‘” 1 L
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-30 dBm ~ T
-40 dBm — .
-50 dBm /
-60 dBm 7
-70 dBm
-80 dBm
CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.96 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.900 MHz 200,000 kHz 6.86178 GHz -63.89 dBm -49.93 dB -9.93 dB
-30,900 MHz -20,600 MHz 200,000 kHz 6.86414 GHz -64.58 dBm -50.62 dB -10.66 dB
-20,600 MHz -11.300 MHz 200,000 kHz 6.88365 GHz -46.42 dBm -32.46 dB -12.41 dB
-11.300 MHz -10.300 MHz 200,000 kHz 6.88370 GHz -46.62 dBm -32.85 dB -12.95 dB
10.300 MHz 11.300 MHz = 200.000 kHz 6.90627 GHz -55.87 dBm -41.91 dB -22.61 dB
11.300 MHz 20.600 MHz | 200.000 kHz 6.91560 GHz -61.97 dBm -48.01 dB -20.01 dB
20.600 MHz 30,900 MHz | 200,000 kHz 6.92581 GHz -64.44 dgm -50.48 dB -10.59 dB
30.900 MHz 50,000 MHz = 200,000 kHz 6.93245 GHz -64.04 dgm -50.07 dB -10.07 dB
- —
JU ) QnRi e

Date: 8.MAR 2024 20:45:22

11AX20MIMO_Ant4_6895_26Tone_RUO

Spectrum :%1
Ref Level 10.00 dBm Offset 16.25 dB Mode Sweep
Count 100/100

[® 1Rm View
Limit ¢heck PABS
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-80 dBm

CF 6.895 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -15.35dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.450 MHz 200,000 kHz 6.85436 GHz -64.50 dBm -49.15 dB -9.15 dB
-30.450 MHz -20.300 MHz | 200,000 kHz 6.86465 GHz -64.93 dBm -49.58 dB -9.69 dB
-20.300 MHz -11.150 MHz 200,000 kHz 6.88384 GHz -49.11 dBm -33.76 dB -13.74 dB
-11.150 MHz -10.150 MHz 200,000 kHz 6.88386 GHz -49.31 dBm -33.95 dB -14.05 dB
10.150 MHz 11.150 MHz | 200.000 kHz 6.90615 GHz -61.24 d&m -45.98 dB -26.08 dB
11.150 MHz 20,300 MHz | 200.000 kHz 6.91527 GHz -64.64 dBm -49.29 dB -21.32 dB
20.300 MHz 30,450 MHz | 200.000 kHz 6.92544 GHz -64.95 dém -40.60 dB -0.62 db
30.450 MHz 50,000 MHz = 200,000 kHz 6.94404 GHz -64.10 dém -48.74 dB -8.75 dB
- ]
JU ) ARREREED e
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samran s, FCC RF Test Report Report No. : FR250507G

11AX20MIMO_Ant4_6895_52Tone_RU37

Spectrum :%1
Ref Level 10.00 dBm Offset 16.25 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-70 dBm
-80 dBm
CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.44 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.450 MHz 200,000 kHz 6.84886 GHz -64.26 dBm -48.82 dB -8.82 dB
-30.450 MHz -20.300 MHz | 200,000 kHz 6.86465 GHz -64.80 dBm -49.37 dB -9.48 dB
-20.300 MHz -11.150 MHz 200,000 kHz 6.88374 GHz -48.53 dBm -33.10dB -13.00 dB
-11.150 MHz -10.150 MHz 200,000 kHz 6.88386 GHz -48.71 dBm -33.27 d -13.37 dB
10.150 MHz 11.150 MHz | 200.000 kHz 6.90615 GHz -60.29 dBm -44.85 dB -24.95 dB
11.150 MHz 20,300 MHz | 200.000 kHz 6.91515 GHz -64.49 dBm -49.05 dB -21.18 dB
20.300 MHz 30,450 MHz | 200.000 kHz 6.92536 GHz -64.54 dgm -49.10 dB -0.21de
30.450 MHz 50,000 MHz = 200,000 kHz 6.04188 GHz -63.94 dBm -48.51 dB -8.51 dB
- ———
JU ) ARREREED e

Date: 8.MAR 2024 20:44:13

11AX20MIMO_Ant4_6895_106Tone_RU53

Spectrum :%1
Ref Level 10.00 dBm Offset 16.25 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm ; ‘ T
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-50 dBm = / ]
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-70 dBm
-80 dBm
CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.30 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.450 MHz 200,000 kHz 6.86298 GHz -64.45 dBm -49.15 dB -9.15 dB
-30.450 MHz -20.300 MHz | 200,000 kHz 6.86458 GHz -64.65 dBm -49.34 dB -9.38 dB
-20.300 MHz -11.150 MHz 200,000 kHz 6.88381 GHz -46.20 dBm -30.89 dB -10.85 dB
-11.150 MHz -10.150 MHz 200,000 kHz 6.88386 GHz -46.56 dBm -31.26 dB -11.36 dB
10.150 MHz 11.150 MHz | 200.000 kHz 6.90615 GHz -57.73 dBm -42.43 dB -22.53 dB
11.150 MHz 20,300 MHz | 200.000 kHz 6.91530 GHz -63.92 dBm -48.62 dB -20.62 dB
20.300 MHz 30,450 MHz | 200.000 kHz 6.92537 GHz -64.76 dém -40.45 dB -0.55 dB
30.450 MHz 50,000 MHz = 200,000 kHz 6.93573 GHz -64.11 dém -48.81 dB -8.81 dB
- —
JU ) QnRi e

Date: 8.MAR 2024 20:47:10
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SPORTON LAB.

FCC RF Test Report

Report No. : FR250507G

11AX20MIMO_Ant3_6995_26Tone_RUO

JL

Date: 9.MAR 2024 20:53:40

Spectrum :%1
Ref Level 10.00 dBm Offset 16.13 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
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-70 dBm \“ e
-80 dBm
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.13 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30,600 MHz 200,000 kHz 6.96078 GHz -64.17 dBm -51.05 dB -11.05 dB
-30,600 MHz -20.400 MHz | 200,000 kHz 6.96459 GHz -64.51 dBm -51.38 dB -11.60 dB
-20.400 MHz -11.200 MHz 200,000 kHz 6.98373 GHz -47.61 dBm -34.48 dB -14.41 dB
-11.200 MHz -10.200 MHz 200,000 kHz 6.98381 GHz -48.12 dBm -34.99 dB -15.00 dB
10.200 MHz 11.200 MHz = 200.000 kHz 7.00619 GHz -60.27 dBm -47.15 dB -27.25 dB
11.200 MHz 20,400 MHz | 200.000 kHz 7.00638 GHz -59.94 dBm -46.81 dB -26.66 dB
20.400 MHz 30,600 MHz | 200,000 kHz 7.02560 GHz -68.38 dém -55.25 dB -15.26 dB
30.600 MHz 50,000 MHz = 200,000 kHz 7.03172 GHz -67.47 dgm 35 dB -14.35 dB

11AX20MIMO_Ant3_6995_52Tone_RU37

Date: 8.MAR 2024 20:55:24

Spectrum :%1
Ref Level 10.00 dBm Offset 16.13 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm {J l \‘
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-60 dBm
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-70 dBm \-"""'—h"__‘
-80 dBm
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.26 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30,600 MHz 200,000 kHz 6.96236 GHz -64.01 dBm -50.75 dB -10.75 dB
-30,600 MHz -20.400 MHz | 200,000 kHz 6.96444 GHz -64.54 dBm -51.28 dB -11.32dB
-20.400 MHz -11.200 MHz 200,000 kHz 6.98378 GHz -46.73 dBm -33.47 dB -13.45 dB
-11.200 MHz -10.200 MHz 200,000 kHz 6.98382 GHz -47.11 dBm -33.85 dB -14.15 dB
10.200 MHz 11.200 MHz = 200.000 kHz 7.00619 GHz -58.09 dam -44.83 dB -25.13 dB
11.200 MHz 20,400 MHz | 200.000 kHz 7.00661 GHz -57.29 d&m -44.03 dB -23.68 dB
20.400 MHz 30,600 MHz | 200,000 kHz 7.02560 GHz -68.29 dém -55.04 dB -15.04 dB
30.600 MHz 50,000 MHz = 200,000 kHz 7.04290 GHz -67.78 dém -54.52 dB -14.52 dB
JU ) ARREREED e

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR250507G

11AX20MIMO_Ant3_6995_106Tone_RU53

Spectrum

(=)

Ref Level 10.00 dBm
Count 100/100

Offset 16,12 d8

Mode Sweep

@ 1Rm View
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Limit ¢heck PABS
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CF 6.995 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask
Peak Power -13.11 dBm

Standard: None
RBW 200.000 kHz

Date: 8.MAR 2024 20:58:02

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz 30,600 MHz | 200.000 kHz 6.96216 GHz -64.10 dém -50.99 dB -10.99 dB
-30.600 MHz 20,400 MHz | 200.000 kHz 6.96452 GHz -64.61 dem -51.50 dB -11.64 dB
-20.400 MHz -11.200MHz | 200.000 kHz 6.98378 GHz -44.80 dBm -31.69 dB -11.67 dB
-11.200 MHz -10.200 MHz | 200.000 kHz 6.98381 GHz -45.46 dBm -32.36 dB -12.46 dB

10.200 MHz 11.200 MHz = 200.000 kHz 7.00617 GHz -54.74 dBm -41.64 dB -22.34 dB

11.200 MHz 20,400 MHz | 200.000 kHz 7.00727 GHz -54.47 dBm -41.36 dB -20.43 dB

20.400 MHz 30,600 MHz | 200,000 kHz 7.02559 GHz -68.15 dém -55.04 dB -15.06 dB

30.600 MHz 50,000 MHz = 200,000 kHz 7.03223 GHz -67.39 dém -54.20 dB -14.29 dB
JL ) [T )

11AX20MIMO_Ant4_6995_26Tone_RUO

Spectrum

Date: 8.MAR 2024 20:54:19

Ref Level 10.00 dBm Offset 16.20 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
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-70 dBm
-80 dBm
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.79 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.450 MHz 200,000 kHz 6.94526 GHz -64.06 dBm -49.27 dB -9.27 dB
-30.450 MHz -20.300 MHz | 200,000 kHz 6.96461 GHz -64.76 dBm -49.97 d -10.04 dB
-20.300 MHz -11.150 MHz 200,000 kHz 6.98377 GHz -48.62 dBm -34.03 dB -13.96 dB
-11.150 MHz -10.150 MHz 200,000 kHz 6.98386 GHz -49.24 dBm -34.45 dB -14.75 dB
10.150 MHz 11.150 MHz | 200.000 kHz 7.00614 GHz -61.63 dBm -46.85 dB -27.15 dB
11.150 MHz 20,300 MHz | 200.000 kHz 7.01529 GHz -68.24 dBm 53.45dB -2547 dB
20.300 MHz 30,450 MHz | 200.000 kHz 7.02538 GHz -68.10 dém 53.32 dB -13.40 dB
30.450 MHz 50,000 MHz = 200,000 kHz 7.04045 GHz -67.58 dém -52.80 dB -12.80 dB
JU ) QnRi e

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR250507G

11AX20MIMO_Ant4_6995_52Tone_RU37

Date: 9.MAR 2024 20:56:11

Spectrum :%1
Ref Level 10.00 dBm Offset 16.20 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-70 dBm
-80 dBm
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.00 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.450 MHz 200,000 kHz 6.96037 GHz -63.98 dBm -48.99 dB -8.99 dB
-30.450 MHz -20.300 MHz | 200,000 kHz 6.96456 GHz -64.66 dBm -49.66 dB -9.67 dB
-20.300 MHz -11.150 MHz 200,000 kHz 6.98382 GHz -48.48 dBm -33.48 dB -13.45 dB
-11.150 MHz -10.150 MHz 200,000 kHz 6.98386 GHz -48.83 dBm -33.83 dB -13.93 dB
10.150 MHz 11.150 MHz | 200.000 kHz 7.00614 GHz -59.92 dBm -44.92 dB -25.22 dB
11.150 MHz 20,300 MHz | 200.000 kHz 7.01530 GHz -66.91 dBm 51.91dB -23.92 dB
20.300 MHz 30,450 MHz | 200.000 kHz 7.02540 GHz -68.33 dém 53.33 dB -13.40 dB
30.450 MHz 50,000 MHz = 200,000 kHz 7.04148 GHz -67.60 dBm -52.60 dB -12.60 dB
JU ) QnRi e

11AX20MIMO_Ant4_6995_106Tone_RU53

Date: 8.MAR 2024 21:01:18

Spectrum :%1
Ref Level 10.00 dBm Offset 16.20 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-70 dBm
-80 dBm
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.35dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.450 MHz 200,000 kHz 6.96023 GHz -64.16 dBm -48.81 dB -8.81dB
-30.450 MHz -20.300 MHz | 200,000 kHz 6.96465 GHz -64.33 dBm -48.98 dB -9.10 dB
-20.300 MHz -11.150 MHz 200,000 kHz 6.98385 GHz -47.74 dBm -32.39 dB -12.39 dB
-11.150 MHz -10.150 MHz 200,000 kHz 6.98386 GHz -46.99 dBm -31.65 dB -11.75 dB
10.150 MHz 11.150 MHz | 200.000 kHz 7.00614 GHz -58.06 dBm -42.71 dB -23.01 dB
11.150 MHz 20,300 MHz | 200.000 kHz 7.01525 GHz -64.63 dBm -49.29 dB -21.33 dB
20.300 MHz 30,450 MHz | 200.000 kHz 7.02544 GHz -68.05 dém -52.70 dB -12.71 dB
30.450 MHz 50,000 MHz = 200,000 kHz 7.02243 GHz -67.38 dém -52.03 dB -12.03 dB
JU ) ARREREED e

Sporton International Inc. (Kunshan)
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11AX20MIMO_Ant3_7095_26Tone_RUS

Spectrum :%1
Ref Level 10.00 dBm Offset 16.332 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
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-80 dBm
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.08 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 7.05943 GHz -67.47 dBm -53.39 dB -13.40 dB
-31.200 MHz -20,800 MHz 200,000 kHz 7.06381 GHz -68.18 dBm -54.11 dB -14.11dB
-20,800 MHz -11.400 MHz | 200,000 kHz 7.07428 GHz -68.09 dBm -54.01 dB -26.08 dB
-11.400 MHz -10.400 MHz 200,000 kHz 7.08361 GHz -61.15 dBm -47.08 dB -27.38 dB
10.400 MHz 11.400 MHz | 200.000 kHz 7.10640 GHz -49.42 dBm -35.35dB -15.45 dB
11.400 MHz 20.800 MHz |~ 200.000 kHz 7.10640 GHz -48.75 dBm -34.67 dB -14.67 dB
20.800 MHz 31,200 MHz = 200,000 kHz 7.12617 GHz -68.69 dBm -54.61 dB -14.64 db
31.200 MHz 50,000 MHz = 200,000 kHz 7.12690 GHz -68.30 dBm -54.22 dB -14.22 dB
)il ) QnRi e

Date: 8.MAR 2024 21:07:02

11AX20MIMO_Ant3_7095_52Tone_RU40

Date: 8.MAR 2024 21:08:49

Spectrum :%1
Ref Level 10.00 dBm Offset 16.332 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
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CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.13 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 7.04731 GHz -67.55 dBm 53.42 dB -13.42 dB
-31.200 MHz -20,800 MHz 200,000 kHz 7.06382 GHz -68.14 dBm -54.02 dB -14.03 dB
-20,800 MHz -11.400 MHz | 200,000 kHz 7.07430 GHz -66.90 dBm 52.77 dB -24.85 dB
-11.400 MHz -10.400 MHz 200,000 kHz 7.08361 GHz -59.98 dBm -45.85 dB -25.95 dB
10.400 MHz 11.400 MHz | 200.000 kHz 7.10639 GHz -48.81 dBm -34.68 dB -14.98 dB
11.400 MHz 20.800 MHz |~ 200.000 kHz 7.10646 GHz -48.27 dBm -34.14 dB -14.00 dB
20.800 MHz 31,200 MHz = 200,000 kHz 7.12617 GHz -68.70 dém -54.56 dB -14.62 db
31.200 MHz 50,000 MHz = 200,000 kHz 7.13891 GHz -68.29 dém -54.17 dB -14.17 dB
JU ) QnRi e

Sporton International Inc. (Kunshan)
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11AX20MIMO_Ant3_7095_106Tone_RU54

Spectrum :%1
Ref Level 10.00 dBm Offset 16.332 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.81dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 7.06302 GHz -67.42 dBm -53.61dB -13.61dB
-31.200 MHz -20,800 MHz 200,000 kHz 7.06382 GHz -67.93 dBm -54.11 dB -14.13 dB
-20,800 MHz -11.400 MHz | 200,000 kHz 7.08338 GHz -57.10 dBm -43.20 dB -23.10 dB
-11.400 MHz -10.400 MHz 200,000 kHz 7.08363 GHz -57.71 dBm -43.90 dB -24.40 dB
10.400 MHz 11.400 MHz | 200.000 kHz 7.10640 GHz -47.28 dBm -33.46 dB -13.56 dB
11.400 MHz 20.800 MHz |~ 200.000 kHz 7.10640 GHz -46.05 dBm -32.24 dB -12.23 dB
20.800 MHz 31,200 MHz = 200,000 kHz 7.12608 GHz -68.72 dém -54.91 dB -15.04 dB
31.200 MHz 50,000 MHz = 200,000 kHz 7.13777 GHz -68.24 dBm -54.43 dB -14.43 dB
JU ) ARREREED e

Date: 9.MAR 2024 21:15:55

11AX20MIMO_Ant4_7095_26Tone_RUS

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 16.40 de

Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck PABS

-10 dBm

-20 dBm

-30 dBm

-40 dBm

RN

-50 dBm

-60 dBm

.
\
N

=TT

-80 dBm

CF 7.095 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -15.98 dBm

Standard: None
RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz 30,600 MHz | 200.000 kHz 7.05642 GHz -67.39 dém 5141 dB -11.41dB
-30.600 MHz 20,400 MHz | 200.000 kHz 7.06449 GHz -68.12 dém -52.14 dB -12.24 dB
-20.400 MHz -11.200MHz | 200.000 kHz 7.07493 GHz -67.62 dBm -51.84 dB -24.12 dB
-11.200 MHz -10.200 MHz | 200.000 kHz 7.08381 GHz -63.10 dBm -47.12 dB 27.22 dB

10.200 MHz 11.200 MHz = 200.000 kHz 7.10619 GHz -50.29 dBm -34.41 dB -14.51 dB

11.200 MHz 20,400 MHz | 200.000 kHz 7.10623 GHz -49.96 dBm -33.97 dB -13.95 dB

20.400 MHz 30,600 MHz | 200,000 kHz 7.12553 GHz -68.69 dBm -52.70 dB -12.79 dB

30.600 MHz 50,000 MHz = 200,000 kHz 7.12590 GHz -68.35 dém -52.37 dB -12.37 dB
JL ) [T )

Date: 8.MAR 2024 21:07:48
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11AX20MIMO_Ant4_7095_52Tone_RU40

Spectrum :%1

Ref Level 10.00 dBm Offset 16.40 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm ] I T
-30 dBm
I 1
-40 dBm
-50 dBm \
-60 dBm
. I S
i
-80 dBm
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.74 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30,600 MHz 200,000 kHz 7.05518 GHz -67.44 dBm -52.60 dB -12.69 dB
-30,600 MHz -20.400 MHz | 200,000 kHz 7.06442 GHz -67.77 dBm -53.03 dB -13.04 dB
-20.400 MHz -11.200 MHz 200,000 kHz 7.07461 GHz -67.24 dBm -52.50 dB -24.50 dB
-11.200 MHz -10.200 MHz 200,000 kHz 7.08381 GHz -60.62 dBm -46.07 dB -26.17 dB
10.200 MHz 11.200 MHz = 200.000 kHz 7.10619 GHz -48.85 dBm -34.11dB -14.21 dB
11.200 MHz 20,400 MHz | 200.000 kHz 7.10624 GHz -48.13 dam -33.38dB -13.35dB
20.400 MHz 30,600 MHz | 200,000 kHz 7.12557 GHz -68.80 dBm -54.06 dB -14.10 dB
30.600 MHz 50,000 MHz = 200,000 kHz 7.13987 GHz -68.34 dBm -52.59 dB -13.59 dB
- ————
JU ) ARREREED e
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11AX20MIMO_Ant4_7095_106Tone_RU54

Spectrum :%1
Ref Level 10.00 dBm Offset 16.40 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm 1 \.‘
|
-30 dBm T
A
-40 dBm
=
-50 dBm \
-60 dBm — \
——y
Bl
-80 dBm
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.86 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30,600 MHz 200,000 kHz 7.04817 GHz -67.48 dBm -52.62 dB -12.62 dB
-30,600 MHz -20.400 MHz | 200,000 kHz 7.06454 GHz -67.85 dBm -52.98 d -13.15dB
-20.400 MHz -11.200 MHz 200,000 kHz 7.07461 GHz -65.31 dBm -50.45 di -22.45 dB
-11.200 MHz -10.200 MHz 200,000 kHz 7.08381 GHz -57.72 dBm -42.86 dB -22.96 dB
10.200 MHz 11.200 MHz = 200.000 kHz 7.10619 GHz -47.52 dBm -32.66 dB -12.76 dB
11.200 MHz 20,400 MHz | 200.000 kHz 7.10644 GHz -47.10 d8m -32.24 dB -12.04 dB
20.400 MHz 30,600 MHz | 200,000 kHz 7.12559 GHz -68.52 dém -53.65 dB -13.67 db
30.600 MHz 50,000 MHz = 200,000 kHz 7.12710 GHz -68.29 dém -52.43 dB -13.43 dB
- ———
JU ) ARREREED e

Date: 9.MAR 2024 21:16:21
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
0.0 | 15E RS5247-QP
50.0 | 15E RSS247-AVG
40.0
30.0
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-L 2023 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dF ~ dBuv  &Buv a8 dE
1 0.187 30.94 -23.82 £3.76 29.50 0.03 10.41 QF
2 0.197 22.04 -31.72 53.76 11.60 0.03 10.41 Average
3 0.269 38.59 -22.57 61.16 28.20 0.04 10.35 QF
4 0.269 24.29 -26.87 51.16 13.90 0.04 10.35 Average
5 0.454 39.73 -17.07 56.80 29.50 -0.02 10.25 QP
6 %  0.454 32.83 -13.97 46.80 22.60 -0.02 10.25 Average
7 0.510 36.38 -18.62 56.00 26.19 -0.03 10.22
g 0.510 26.98 -18.02 46.00 16.78 -0.03 10.22 Average
9 0.665 33.39 -22.61 56.00 23.30 -0.06 10.15 QF
10 0.665 20.89 -25.11 46.00 10.80 —0.06 10.15 Average
11 8.1892 30.78 -28.22 60.00 20.50 -0.15 10.43 QP
12 8.192 22.88 -27.12 50.00 12.60 —0.15 10.43 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | 15E RS5247-QP
50.0 | 15E RSS247-AVG
40.0
! 911
30.0
1 . 1p1E
4
20.0
10.0
05 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
WHz ~ dBuVv 3 ~ dBuv  aBuv B dE
1 0.162 40.96 -24.42 65.38 30.50 0.04 10.42 QF
2 0.162 24.66 -30.72 55.38 14.20 0.04 10.42 Average
3 0.186 39.96 -24.24 64.20 29.50 0.05 10.41
4 0.186 20.76 -33.44 54.20 10.30 0.05 10.41 Average
5 0.428 35.40 -21.89 57.29 25.20 -0.06 10.2
6 0.428 23.50 -23.79 47.20 13.30 ~0.06 10.26 Average
7 0.461 34.08 -22.59 56.67 23.91 -0.07 10.2
g & 0.461 25.68 -20.99 46.87 15.51 -0.07 10.24 Averszge
9 7.852 32.45 —27.55 60.00 22.20 -0.13 10.38
10 7.852 24.75 —25.25 50.00 14.50 —0.13 10.38 Average
11 8.637 32.53 -27.47 60.00 22.20 -0.16 10.49
12 8.637 25,45 -24.55 50.00 15.12 -0.16 10.49 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2

TEL : +86-512-57900158
FCC ID: 2AMBHRY 2268




o ss. FCC RF Test Report Report No. : FR250507G

Appendix C. Radiated Spurious Emission

Radiated Spurious Emission Test Modes

Mode Band (BGaI—T:) Antenna Modulation Channel | Frequency 2::: RU Remark
Mode 1 | U-NII-5 5.925-6.425 CDD 3+4 802.11a 1 5955 6Mbps - -
Mode 2 | U-NII-5 | 5.925-6.425 CDD 3+4 802.11a 45 6175 6Mbps - -
Mode 3 | U-NII-5 | 5.925-6.425 CDD 3+4 802.11a 93 6415 6Mbps - -
Mode 4 | U-NII-6 | 6.425-6.525 CDD 3+4 802.11a 97 6435 6Mbps - -
Mode 5 | U-NII-6  6.425-6.525 CDD 3+4 802.11a 105 6475 6Mbps - -
Mode 6 | U-NII-6  6.425-6.525 CDD 3+4 802.11a 113 6515 6Mbps - -
Mode 7 | U-NII-7  6.525-6.875 CDD 3+4 802.11a 117 6535 6Mbps - -
Mode 8 | U-NII-7 | 6.525-6.875 CDD 3+4 802.11a 149 6695 6Mbps - -
Mode 9 | U-NII-7 | 6.525-6.875 CDD 3+4 802.11a 181 6855 6Mbps - -

Mode 10 | U-NII-8 | 6.875-7.125 CDD 3+4 802.11a 189 6895 6Mbps - -
Mode 11 | U-NII-8 | 6.875-7.125 CDD 3+4 802.11a 209 6995 6Mbps - -
Mode 12 | U-NII-8  6.875-7.125 CDD 3+4 802.11a 229 7095 6Mbps - -
Mode 13 | U-NII-5 | 5.925-6.425 CDD 3+4 | 802.11ax HE20 1 5955 MCSO Full -
Mode 14 | U-NII-5 | 5.925-6.425 CDD 3+4 802.1lax HE20 1 5955 MCSO = RU26/0 -
Mode 15 | U-NII-5 | 5.925-6.425 CDD 3+4 802.1lax HE20 1 5955 MCSO @ RU52/37 -
Mode 16 | U-NII-5 | 5.925-6.425 CDD 3+4 | 802.11ax HE20 1 5955 MCSO  RU106/53 -
Mode 17 | U-NII-5 | 5.925-6.425 CDD 3+4 | 802.11ax HE20 45 6175 MCSO0 Full -
Mode 18 | U-NII-5 | 5.925-6.425 CDD 3+4 | 802.11ax HE20 93 6415 MCSO Full -
Mode 19 | U-NII-5 | 5.925-6.425 CDD 3+4 | 802.11ax HE40 3 5965 MCSO Full -
Mode 20 | U-NII-5 | 5.925-6.425 CDD 3+4 | 802.11ax HE40 43 6165 MCSO Full -
Mode 21 | U-NII-5 | 5.925-6.425 CDD 3+4 | 802.11ax HE40 91 6405 MCSO0 Full -
Mode 22 | U-NII-5 | 5.925-6.425 CDD 3+4 | 802.11ax HE80 7 5985 MCSO0 Full -
Mode 23 | U-NII-5 | 5.925-6.425 CDD 3+4 | 802.11ax HE80 39 6145 MCSO Full -
Mode 24 | U-NII-5 | 5.925-6.425 CDD 3+4 | 802.11ax HE80 87 6385 MCSO Full -
Mode 25 | U-NII-5 | 5.925-6.425 CDD 3+4 | 802.11ax HE160 15 6025 MCSO Full -
Mode 26 | U-NII-5 | 5.925-6.425 CDD 3+4 | 802.11ax HE160 47 6185 MCSO0 Full -
Mode 27 | U-NII-5 | 5.925-6.425 CDD 3+4 | 802.11ax HE160 79 6345 MCSO Full -
Mode 28 | U-NII-6 | 5.925-6.425 CDD 3+4 | 802.11ax HE20 97 6435 MCSO0 Full -
Mode 29 | U-NII-6 | 6.425-6.525 CDD 3+4 | 802.11ax HE20 105 6475 MCSO0 Full -
Mode 30 | U-NII-6 | 6.425-6.525 CDD 3+4 | 802.11ax HE20 113 6515 MCSO Full -
Mode 31 | U-NII-6 | 6.425-6.525 CDD 3+4 | 802.11ax HE40 99 6445 MCSO0 Full -
Mode 32 | U-NII-6 | 6.425-6.525 CDD 3+4 | 802.11ax HE40 107 6485 MCSO Full -
Mode 33 | U-NII-6 | 6.425-6.525 CDD 3+4 | 802.11ax HE80 103 6465 MCSO Full -
Mode 34 | U-NII-6 | 6.425-6.525 CDD 3+4 | 802.11ax HE40 115 6525 MCSO Full -
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Mode Band (BGaI—Tzd) Antenna Modulation Channel | Frequency 2::: RU Remark
Mode 35 | U-NII-6 | 6.425-6.525 | CDD 3+4 802.1lax HE80 119 6545 MCSO0 Full -
Mode 36 | U-NII-6 | 6.425-6.525 CDD 3+4 | 802.11ax HE160 111 6505 MCSO0 Full -
Mode 37 | U-NII-7 | 6.525-6.875 CDD 3+4 | 802.11ax HE20 117 6535 MCSO0 Full -
Mode 38 | U-NII-7 | 6.525-6.875 CDD 3+4 | 802.11ax HE20 149 6695 MCSO0 Full -
Mode 39 | U-NII-7 | 6.525-6.875 | CDD 3+4 802.1lax HE40 123 6565 MCSO0 Full -
Mode 40 | U-NII-7 | 6.525-6.875 | CDD 3+4 802.1lax HE40 147 6685 MCSO0 Full -
Mode 41 | U-NII-7 | 6.525-6.875 | CDD 3+4 802.1lax HE40 179 6845 MCSO0 Full -
Mode 42 | U-NII-7 | 6.525-6.875 CDD 3+4 | 802.11ax HE80 135 6625 MCSO0 Full -
Mode 43 | U-NII-7 | 6.525-6.875 CDD 3+4 | 802.11ax HE80 151 6705 MCSO0 Full -
Mode 44 | U-NII-7 | 6.525-6.875 CDD 3+4 | 802.11ax HE160 143 6665 MCSO0 Full -
Mode 45 | U-NII-7 | 6.525-6.875 | CDD 3+4 802.1lax HE20 185 6875 MCSO0 Full -
Mode 46 | U-NII-7 | 6.525-6.875 | CDD 3+4 802.1lax HE80 183 6865 MCSO0 Full -
Mode 47 | U-NII-7 | 6.525-6.875 CDD 3+4 802.1lax HE160 175 6825 MCSO0 Full -
Mode 48 | U-NII-8 | 6.875-7.125 CDD 3+4 | 802.11ax HE20 189 6895 MCSO0 Full -
Mode 49 | U-NII-8 | 6.875-7.125 CDD 3+4 | 802.11ax HE20 209 6995 MCSO0 Full -
Mode 50 | U-NII-8 | 6.875-7.125 CDD 3+4 | 802.11ax HE20 229 7095 MCSO0 Full -
Mode 51 | U-NII-8 | 6.875-7.125 | CDD 3+4 802.1lax HE20 229 7095 MCSO0 RU26/8 -
Mode 52 | U-NII-8 | 6.875-7.125 | CDD 3+4 802.1lax HE20 229 7095 MCSO @ RU52/40 -
Mode 53 | U-NII-8 | 6.875-7.125 | CDD 3+4 802.1lax HE20 229 7095 MCSO0 @ RU106/54 -
Mode 54 | U-NII-8 | 6.875-7.125 | CDD 3+4 802.11ax HE40 203 6965 MCSO0 Full -
Mode 55 | U-NII-8 | 6.875-7.125 | CDD 3+4 802.11ax HE40 227 7085 MCSO0 Full -
Mode 56 | U-NII-8 | 6.875-7.125 | CDD 3+4 802.11ax HE80 199 6945 MCSO0 Full -
Mode 57 | U-NII-8 | 6.875-7.125 | CDD 3+4 802.11lax HE80 215 7025 MCSO0 Full -
Mode 58 | U-NII-8 | 6.875-7.125 CDD 3+4 802.1lax HE160 207 6985 MCSO0 Full -
Mode 59 | U-NII-8 | 6.875-7.125 | CDD 3+4 802.1lax HE40 187 6885 MCSO0 Full -
<CO-location>

Mode Band (BGaSZd) Antenna Modulation Channel ' Frequency g::z RU | Remark

2400-2483.5 | Bluetooth-LE 4 Bluetooth-LE 39 2480 2Mbps | - -
Mode 60 U-NII-5 5.925-6.425 CDD 3+4 802.11ax HE80 7 5985 MCSO0 | Full -

LTE Band 48- BW 20M

U-NII-5 5.925-6.425 | CDD 3+4 | 802.11ax HE80 7 5985 MCSO0 | Full -
Mode 61 LTE Band 48- BW 20M
UWB CHO05
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FCC RF Test Report

Report No. : FR250507G

Summary of each worse mode

Mode Modulation Ch. (T\;E‘l) (d;i\</e/|m) (dléiun\]/i/tm) M(ng)in Pol. Zszk Result = Remark
1 802.11a 1 5923.15 37.02 68.20 -31.18 V | AVERAGE | Pass | Band Edge
1 802.11a 1 | 11910.00 46.90 74.00 -27.10 \Y, PEAK Pass Harmonic
2 802.11a 45 - - - - - - - Band Edge
2 802.11a 45 | 12350.00 47.92 74.00 -26.08 H PEAK Pass Harmonic
3 802.11a 93 - - - - - - - Band Edge
3 802.11a 93 | 12830.00 47.47 88.20 -40.73 H PEAK Pass Harmonic
4 802.11a 97 - - - - - - - Band Edge
4 802.11a 97  12870.00 47.72 88.20 -40.48 \Y, PEAK Pass Harmonic
5 802.11a 105 - - - - - - - Band Edge
5 802.11a 105 12950.00 47.05 88.20 -41.15 H PEAK Pass Harmonic
6 802.11a 113 - - - - - - - Band Edge
6 802.11a 113 ' 13030.00 48.26 88.20 -39.94  H PEAK Pass | Harmonic
7 802.11a 117 - - - - - - - Band Edge
7 802.11a 117 | 13070.00 47.47 88.20 -40.73 \% PEAK Pass Harmonic
8 802.11a 149 - - - - - - - Band Edge
8 802.11a 149 | 13390.00 46.13 74.00 -27.87 \Y, PEAK Pass Harmonic
9 802.11a 181 - - - - - - - Band Edge
9 802.11a 181 | 13710.00 47.10 88.20 -41.10 H PEAK Pass Harmonic
10 802.11a 189 - - - - - - - Band Edge
10 802.11a 189 | 13790.00 47.20 88.20 -41.00 \% PEAK Pass Harmonic
11 802.11a 209 - - - - - - - Band Edge
11 802.11a 209 | 13990.00 46.55 88.20 -41.65 \% PEAK Pass Harmonic
12 802.11a 229 | 7173.32 39.49 68.20 -28.71 V | AVERAGE | Pass | Band Edge
12 802.11a 229 | 14190.00 47.55 88.20 -40.65 \% PEAK Pass Harmonic
13 802.11ax HE20 1 5924.19 37.13 68.20 -31.07 V | AVERAGE | Pass | Band Edge
13 802.11ax HE20 1 11910.00 46.29 74.00 -27.71 \% PEAK Pass Harmonic
14 802.11ax HE20 1 5912.62 37.07 68.20 -31.13 V | AVERAGE | Pass | Band Edge
14 802.11ax HE20 1 - - - - - - - Harmonic
15 802.11ax HE20 1 5923.15 36.93 68.20 -31.27 V | AVERAGE | Pass | Band Edge
15 802.11ax HE20 1 - - - - - - - Harmonic
16 802.11ax HE20 1 5924.71 39.58 68.20 -28.62 V | AVERAGE | Pass | Band Edge
16 802.11ax HE20 1 - - - - - - - Harmonic
17 802.11ax HE20 | 45 - - - - - - - Band Edge
17 802.11ax HE20 45 | 12350.00 46.91 74.00 -27.09 \% PEAK Pass Harmonic
18 802.11ax HE20 | 93 - - - - - - - Band Edge
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Mode Modulation Ch. (T\;E‘l) (d;i\</e/|m) (dléiun\]/i/tm) M(ng)in Pol. Zszk Result | Remark
18 802.11ax HE20 @ 93 | 12830.00 46.75 88.20 -41.45 H PEAK Pass Harmonic
19 802.11ax HE40 3 5923.70 42.80 68.20 -25.40 AVERAGE Pass | Band Edge
19 802.11ax HE40 3 | 11930.00 45.70 74.00 -28.30 H PEAK Pass | Harmonic
20 802.11ax HE40 | 43 - - - - - - - Band Edge
20 802.11ax HE40 43 | 12330.00 46.58 74.00 -27.42 \% PEAK Pass Harmonic
21 802.11ax HE40 | 91 - - - - - - - Band Edge
21 802.11ax HE40 91 | 12810.00 46.22 88.20 -41.98 \% PEAK Pass Harmonic
22 802.11ax HE80 = 7 | 5922.28 44.39 68.20 -23.81 | V | AVERAGE | Pass | Band Edge
22 802.11ax HE80 7 | 11970.00 45.63 74.00 -28.37 H PEAK Pass | Harmonic
23 802.11ax HE80 | 39 - - - - - - - Band Edge
23 802.11ax HE80 @ 39 | 12290.00 44.77 74.00 -29.23 \% PEAK Pass Harmonic
24 802.11ax HE80 & 87 - - - - - - - Band Edge
24 802.11ax HE80 @ 87 | 12770.00 44.21 88.20 -43.99 H PEAK Pass Harmonic
25 | 802.11ax HE160 15 @ 5922.20 44.38 68.20 -23.82 | V | AVERAGE | Pass | Band Edge
25 802.11ax HE160 15 | 12050.00 45.14 74.00 -28.86 H PEAK Pass Harmonic
26 | 802.1lax HE160 | 47 - - - - - - - Band Edge
26 802.11ax HE160 47 | 12370.00 45.61 74.00 -28.39 \% PEAK Pass Harmonic
27 802.11ax HE160 | 79 - - - - - - - Band Edge
27 802.11ax HE160 79 | 12690.00 45.28 74.00 -28.72 H PEAK Pass Harmonic
28 802.11ax HE20 | 97 - - - - - - - Band Edge
28 802.11ax HE20 @ 97 | 12870.00 46.75 88.20 -41.45 H PEAK Pass Harmonic
29 802.11ax HE20 105 - - - - - - - Band Edge
29 802.11ax HE20 = 105 | 12950.00 46.96 88.20 -41.24 \% PEAK Pass Harmonic
30 802.11ax HE20 113 - - - - - - - Band Edge
30 802.11ax HE20 113 | 13030.00 47.96 88.20 -40.24 H PEAK Pass Harmonic
31 802.11ax HE40 | 99 - - - - - - - Band Edge
31 802.11ax HE40 99 | 12890.00 46.67 88.20 -41.53 H PEAK Pass Harmonic
32 802.11ax HE40 107 - - - - - - - Band Edge
32 802.11ax HE40 107 | 12970.00 46.82 88.20 -41.38 \% PEAK Pass Harmonic
33 802.11ax HE80 @ 103 - - - - - - - Band Edge
33 802.11ax HE80 = 103 | 12930.00 45.02 88.20 -43.18 H PEAK Pass Harmonic
34 802.11ax HE40 115 - - - - - - - Band Edge
34 802.11ax HE40 115 13050.00 46.76 88.20 -41.44 H PEAK Pass Harmonic
35 802.11ax HE80O 119 - - - - - - - Band Edge
35 802.11ax HE80 = 119 | 13090.00 44.78 88.20 -43.42 H PEAK Pass Harmonic
36 | 802.11ax HE160 @ 111 - - - - - - - Band Edge
36 802.11ax HE160 111 | 13010.00 44.42 88.20 -43.78 H PEAK Pass Harmonic
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Mode Modulation Ch. (T\;E‘l) (d;i\</e/|m) (dléiun\]/i/tm) M(ng)in Pol. Zszk Result | Remark
37 802.11ax HE20 117 - - - - - - - Band Edge
37 802.11ax HE20 = 117 13070.00 47.35 88.20 -40.85 \Y, PEAK Pass | Harmonic
38 802.11ax HE20 @ 149 - - - - - - - Band Edge
38 802.11ax HE20 = 149 13390.00 46.57 74.00 -27.43 \Y, PEAK Pass | Harmonic
39 802.11ax HE40 123 - - - - - - - Band Edge
39 802.11ax HE40 123  13130.00 46.83 88.20 -41.37 H PEAK Pass Harmonic
40 802.11ax HE40 147 - - - - - - - Band Edge
40 802.11ax HE40 @ 147 13370.00 46.71 74.00 -27.29 \Y, PEAK Pass | Harmonic
41 802.11ax HE40 @ 179 - - - - - - - Band Edge
41 802.11ax HE40 = 179 | 13690.00 46.91 88.20 -41.29 \% PEAK Pass Harmonic
42 802.11ax HE80 135 - - - - - - - Band Edge
42 802.11ax HE80 135 | 13250.00 45.68 74.00 -28.32 H PEAK Pass Harmonic
43 802.11ax HE80 151 - - - - - - - Band Edge
43 802.11ax HE80 151 | 13410.00 47.24 88.20 -40.96 \% PEAK Pass Harmonic
44 802.11ax HE160 143 - - - - - - - Band Edge
44 802.11ax HE160 143 | 13330.00 47.71 74.00 -26.29 \% PEAK Pass Harmonic
45 802.11ax HE20 185 - - - - - - - Band Edge
45 802.11ax HE20 185 | 13750.00 48.08 88.20 -40.12 \% PEAK Pass Harmonic
46 802.11ax HE80 @ 183 - - - - - - - Band Edge
46 802.11ax HE80 183  13730.00 48.05 88.20 -40.15 H PEAK Pass Harmonic
47 802.11ax HE160 175 - - - - - - - Band Edge
47 802.11ax HE160 175  13650.00 48.07 88.20 -40.13 H PEAK Pass Harmonic
48 802.11ax HE20 189 - - - - - - - Band Edge
48 802.11ax HE20 = 189 | 13790.00 48.52 88.20 -39.68 H PEAK Pass Harmonic
49 802.11ax HE20 = 209 - - - - - - - Band Edge
49 802.11ax HE20 209 @ 13990.00 48.35 88.20 -39.85 H PEAK Pass Harmonic
50 802.11ax HE20 | 229 | 7169.32 39.50 68.20 -28.70 H | AVERAGE @ Pass | Band Edge
50 802.11ax HE20 229  14190.00 48.67 88.20 -39.53 \% PEAK Pass Harmonic
51 802.11ax HE20 | 229 | 7180.04 40.06 68.20 -28.14 H | AVERAGE Pass | Band Edge
51 802.11ax HE20 = 229 - - - - - - - Harmonic
52 802.11ax HE20 | 229 | 7177.96 39.87 68.20 -28.33 H ' AVERAGE | Pass | Band Edge
52 802.11ax HE20 = 229 - - - - - - - Harmonic
53 802.11ax HE20 | 229 | 7129.00 41.52 68.20 -26.68 V | AVERAGE | Pass | Band Edge
53 802.11ax HE20 = 229 - - - - - - - Harmonic
54 802.11ax HE40 | 203 - - - - - - - Band Edge
54 802.11ax HE40 203 | 13930.00 48.47 88.20 -39.73 H PEAK Pass Harmonic
55 802.11ax HE40 @ 227 | 7125.00 44.07 68.20 -24.13 V | AVERAGE | Pass | Band Edge
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Mode Modulation Ch. (T\;qu) (dléi\</e/|r11) (dléiun\]/i/tm) M(:;rg)in Pol. Zszk Result = Remark
55 802.11ax HE40 227  14170.00 48.27 88.20 -39.93 H PEAK Pass Harmonic
56 802.11ax HE80 @ 199 - - - - - - - Band Edge
56 802.11ax HE80 @ 199 13890.00 47.16 88.20 -41.04 H PEAK Pass Harmonic
57 802.11ax HE80 | 215 7200.12 39.69 68.20 -28.51 H ' AVERAGE | Pass | Band Edge
57 802.11ax HE80 215 14050.00 48.53 88.20 -39.67 \% PEAK Pass Harmonic
58 802.11ax HE160 | 207 | 7125.16 41.93 68.20 -26.27 H | AVERAGE @ Pass | Band Edge
58 802.11ax HE160 207  13970.00 48.34 88.20 -39.86 \% PEAK Pass Harmonic
59 802.11ax HE40 @ 187 - - - - - - - Band Edge
59 802.11ax HE40 187 | 13770.00 48.95 88.20 -39.25 \% PEAK Pass Harmonic

<CO-location>

Mode Modulation Ch. (llz\;eH‘l) (dléi\c-;;) (dlélun:/'/tm) M(ng)m Pol. Z?/Zk Result | Remark

Bluetooth-LE 39 | 2498.32 40.29 54.00 -13.71 V | AVERAGE @ Pass | Band Edge
Bluetooth-LE 39 | 7440.00 42.77 74.00 -31.23 \Y, PEAK Pass Harmonic

00 802.11ax HE80 | 7 5920.60 42.12 68.20 -26.08 H  AVERAGE | Pass | Band Edge
802.11ax HE80 | 7 11970.00 45.04 74.00 -28.96 H PEAK Pass Harmonic
802.11ax HE80 | 7 5923.48 43.28 68.20 -24.92 H  AVERAGE | Pass | Band Edge

ot 802.11ax HE8O | 7 11970.00 44.71 74.00 -29.29 \% PEAK Pass Harmonic
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Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_5955MHz
ANT CDD 3+4
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 !
' Wi ‘ ViFiGEPea]
N B3 |
5.0 A
49 1 19 MMWW
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5875.60 43.28 88.20 -30.90 4118 3585 135 3030 Q.00 106 76 PEAC 1 595,00 93.10 ------ ----- .69 3.13 143 .17 .00 186 76 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 i
N B3
WIF-GE(AVG) WIFLSE(AVG)]
448 44
g 15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 392431 3675 68.20 3145 1945 35,12 1L4b 30.22 Q.00 106 76 AVERAGE 1 595,00 99.45 ------ ---e- B84 3505 1143 3917 .00 186 76 AVERAGE
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FCC RF Test Report

SPORTON LAB. Report No. : FR250507G
1
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_5955MHz
ANT CDD 3+4
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
Wi GE[Pefk) ViFi GE(Peak
N B3 |
5.0 A
1
B 44
T
Peak W
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 583054 4333 88.20 -30.87 4103 3497 1131 3898 060 110 148 PEAC 1 5955.00 18199 ------ ----- .58 303 1143 1.7 6.0 1D 148 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 1
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 A |
448 44
g 125 15 M
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 395,05 7.0 68.20 3118 1972 35,12 1L4b 30.22 Q.00 110 148 AVERAGE 1 595,00 93.86 ------ ------ B6.45 35,13 1143 3917 0.0 110 145 AVERAGE
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Pol. Horizontal Vertical
mLﬂeI(dBu‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | 31‘_ [ |
il Wi Pk i Wi B[Pk
80— [ ‘ 80— — ‘
I A | )
1L { P 1
Peak sy i A S o
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 11910.00 46.77 74.80 -27.13 %6.65 38.63 16.62 65.13 0.8 - -- PEAC 1 11910.00 46.59 74.00 -27.10 .78 38.63 16.62 65.13 0.8 - -- PEAC
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Pol. Horizontal Vertical
LT L)
1138 1138
975 075
| I N w - |
\ U | L] WeibePgah \ il |7 L wkoepaa)
[ _“ "_Li H ‘L [ A‘k’i Y — [m— T ] | ]
1 BE(AVG)
| 1 o A I
Peak Iy e el
3
Avg !
1 3 1 k|
10000 11600, 13200, 14800, 16400, 18000
10000 1600, 13200, 14300, 16400, 18000
Frequency (WHz) Frequency (MHz)
) Lﬁ,'it . Rea(i dnt Cable Preamp Jux ghos - Thos " Linit Read  Ant Cable Preamp  Aux APos  TRos
Freg. Leiel - Line frgin Level Factor - Loss Factor Factor Fenar Freq Level Line Margin Level Factor  Loss Factor Factor Renark
1 1135@% % d:m b3 gg 525;: 3253 1 g? Mgz egz . PEAK Mebibe & @ a8 6 & o i
o A A A Al e e o 11350.00 4.3 74.00 2677 56.09 3B.54 16,91 648 080 - - PEM
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Pol. Horizontal Vertical
mLﬂ&I(ﬂ&N’m} o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
il Wi Pk i Wi B[Pk
80— [ ‘ 80— — ‘
i o | o
Peak L "memmﬁwwwm
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12830.00 47.47 88.20 -40.73 35.64 30.03 1.0 6402 .00 -~ PEAK 1 12830.00 47.15 83.20 -4L.05 3.3 30.63 1.2 6442 000 - - PEAC

Sporton International Inc. (Kunshan)
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Report No. : FR250507G

Pol. Horizontal Vertical
mLﬂ&I(ﬂ&N’m} o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
il Wi Pk i Wi B[Pk
80— [ ‘ 80— — ‘
, U E(@ . E(@
Peak L gi————_ T
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12870.00 47.47 88.20 -40.73 3.5 30.05 1.5 6438 0.00 -~ PEAK 1 L2870.00 47.70 83.20 -48.48 35.80 30.85 1.5 6438 0.0 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AMBHRY 2268

Page Number : C12 of C102




samran s, FCC RF Test Report

Report No. : FR250507G

Pol. Horizontal Vertical
mLﬁ&I(ﬂBﬂVﬁn} o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
il Wi Pk i Wi B[Pk
80— [ ‘ 80— — ‘
| WME(@ il WMEM\@
1 1
Peak MWMWWWWWWW DMWWWWMM
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12950.00 47.85 88.20 -41.15 %499 30.08 17.30 6422 0.0 - --PEMC 1 12950.00 46.55 88.20 -41.65 34.49 30.88 17.38 6422 0.0 - - PEAC
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Pol. Horizontal Vertical
mLﬂeI(dBu‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
il Wi Pk i Wi B[Pk
80— [ ‘ 80— — ‘
gl WRAEW] | Eg
s e : ‘ m‘mm
Peak mew“ Pt
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13030.00 45.26 82.20-39.94 .06 30.09 17.36 6435 0.8 - --PEMC 1 13030.00 47.31 88.20 -48.39 .11 30.09 17.36 641 008 - - PEAC
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Report No. : FR250507G

Pol. Horizontal Vertical
mLeveI(nBuvnn) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
il Wi Pk i Wi B[Pk
80— [ ‘ 80— — ‘
I Ny | )
m 1 " Lk al 1
Peak g ot :
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 1370.00 46.60 82.20 -41.38 54.39 30.07 17.38 6422 0.0 - --PEMC 1 1370.00 47.47 88.20 -48.73 5.4 30.67 1.3 6412 0.0 - - PEAC

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
mLeveI(d&Mm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | 81‘_ [ |
il Wi Pk i Wi B[Pk
80— [ ‘ 80— — ‘
J W I W
Peak 4 1 DWWWW
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13390.00 45.57 74.00 -28.03 33.37 38.94 17.6] 63.95 0.8 - --PEAC 1 13390.00 46.13 74.80 -27.37 3333 38.94 17.61 63.95 0.0 - - PEAC
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SPORTON LAB.

Report No. : FR250507G

Pol. Horizontal Vertical
mLﬂ&I(ﬂ&N’m} o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
il Wi Pk i Wi B[Pk
80— [ ‘ 80— — ‘
I Ny | )
Peak W ————r IR
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13710.00 47.10 88.20 -41.10 53.95 38.80 17.84 63.51 0.00 PEAK 1 1370.00 47.00 88.20 -41.10 33.85 38.82 17.84 6351 0.0 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AMBHRY 2268
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Pol. Horizontal Vertical
mLeveI(d&Mm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | 81‘_ [ |
il Wi Pk i Wi B[Pk
80— [ ‘ 80— — ‘
| WMEM\@ il 'MME(@
Peak MMMWWW“ -, HWM.-«JWW oAy
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13790.00 46,49 88.20 -41.71 23.20 38.78 17.89 63.3% 0.0 - -- PEAC 1 13790.00 47.20 88.20 -41.00 33.91 3878 17.89 63.3% 0.0 - - PEAC
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44
Peak M

Avg 35
163
10000 11600, 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g
1 13999.00 46.29 88.20 -41.91 3239 3870 1.4 63.04 0.00 -~ PEAK

Pol. Horizontal Vertical
el B el B
138 134
LA a5
31.3_ [ | i . [ |
i Wi E[Peal) | Wi GE[Pe)
i — — ! 1) — [ !
| i | WRAEAD)

b
1 ki
10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MWW & B0 B B B B a dg
1 13999.00 46.55 88.20 -41.65 32.85 3870 1.4 63.p4 000 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AMBHRY 2268
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12
Mode Band Edge
U-NII-8_6.875-7.125_802.11a_CH229_7095MHz
ANT CDD 3+4
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
Witi 6E(Peak) WiFi 6E(Peak|
N B3 |
5.0 A
! W
L e L e L
Peak
15 15
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 716611 5179 88.20 -36.41 4121 3570 12.67 7.80 Q.00 100 170 PEAC 1 7095.00 104,33 ---om- --e- 3.0 35.69 1058 .69 6.0 100 7@ PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
s s !
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 A |
448 1 44 L’_‘,._,-—_f"—’_
Av
g 5 3nwwijfm/»ﬁfaﬂﬂwfmwvhﬂuJ
163 163
108 . 4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MBhENe B &N Bh & B B o &
1 7170.60 39.48 68.20 -28.70 28.99 35.70 12.68 37.80 Q.00 100 170 AVERAGE 1 709,00 9.2 ------ ------ B5.88 35.69 1058 3709 @.00 100 170 AVERAGE
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12
Mode Band Edge
U-NII-8_6.875-7.125_802.11a_CH229_7095MHz
ANT CDD 3+4
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
Witi 6E(Peak) WiFi 6E(Peak|
B3 B3 |
5.0 A
1 W
448 44
Peak
15 15
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 7185.16 5107 88.20 -37.13 4p.43 3570 1070 3778 Q.00 3 144 PEAC 1 7095.00 104,98 ------ ----- G460 35.69 1058 3.6 6.0 30 144 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
s s !
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 A |
448 1 44 LW
Av
g 125 3mwmﬂwwgw,mw/xﬂﬂw/x,wxfuw
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MhENe B &N Bh & B B o &
1 71031 3949 68.20 -8.70 28.90 3570 1268 37.79 Q.00 300 144 AVERAGE 1 709,00 96.13 ------ ----- 875 35.69 1058 3709 @.00 300 144 AVERAGE
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Pol. Horizontal Vertical
mLeveI(dBu‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
il Wi Pk i Wi B[Pk
80— [ ‘ 80— — ‘
| E(@ il 1 'MME(@
Peak B P N—— "wmmmmmw”w%
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 14199.00 47.28 83.20 -40.92 53.30 38.87 18.17 63.06 0.00 -~ PEAK 1 14190.00 47.55 88.20 -49.65 33.57 38.87 1817 6366 000 - - PEAC
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13
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_5955MHz
ANT CDD 3+4
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 \
' Wil ‘ ViFiGEPea]
N ! B3 |
5.0 A
ag ! o W
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 583041 43.35 88.20 -30.85 4106 345 IL31 38.98 0.00 16 77 PENC 1 595,00 98.57 ------ ---e- SLle 3.3 143 .17 .00 186 77 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 i
N B3
WIFLBE(AVG) WIFLSE(AVG)]
5.0 A |
448 44
g 125 15 W
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592450 36.85 68.20 3135 9.5 35,12 1L4b 30.22 Q.00 106 77 AVERAGE 1 595,00 89.60 ------ ------ BLI 3.5 1143 3917 .00 186 77 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C23 of C102

TEL : +86-512-57900158
FCC ID: 2AMBHRY 2268




FCC RF Test Report

SPORTON LAB. Report No. : FR250507G
13
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_5955MHz
ANT CDD 3+4
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
Witi 6E{Reak) WiFi 6E(Peak|
N B3 |
5.0 A
49 1 o WWWMW
' r"wvﬂw‘ﬁ\w"\kr\vly Y‘““ ’V"WM" ‘
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 583L00 4313 88.20 -40.07 4L07 3580 1L3 0.7 000 109 139 PEAC 1 5955.00 102,31 ------ ---o- .0 3.3 1143 1.7 6.0 109 139 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 1
N B3
WIFLSE(AVG) WIFLSE(AVG)]
5.0 A |
448 44
Av { W
g 125 125 W
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1592419 37.13 68.20 -3L07 19.83 35,12 1L4b 30.22 Q.00 109 139 AVERAGE 1 595,00 9073 ----m- ---e- B.30 3515 1143 3917 0.00 109 139 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C24 of C102
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]
E(@
Peak L wwdmﬁwﬂw‘wm

Avg 35
163
10000 11600, 13200, 14800, 16400, 18000
Frequency (Miz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g
1 11910.00 45.67 74.00 -28.33 .35 38.63 16.60 65.13 0.00 -~ PEAK

Pol. Horizontal Vertical
el B el B
138 134
LA a5
31.3_ [ | i . [ |
i Wi E[Peal) | Wi GE[Pe)
i — — 1) — [ !
i i w&q\@

R ——

b
1 ki
10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MWW & B0 B B B B a dg
1 11910.00 46.29 74.80 -27.71 %6.17 38.63 16.62 65.13 0.88 - -- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU26/0_5955MHz
ANT CDD 3+4
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5 -
Wik G (Reak) WiFi 6E(Peak|
N "A B3 |
5.0 A
iy 1 I | WWNWW
Peak ‘ M
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5800.49 47.89 88.20 -40.31 40.83 3582 1134 3030 Q.00 100 0B PEAC 1 5955.00 104,00 ------ ----- 56.61 35.13 1L43 3917 @.00 100 228 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
w5 ik 4
N B3
WIFBERG) WIFLSE(AVG)]
448 44
Av 1 M
g 125 15 W
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MhENe B &N Bh & B B o &
1 5993.58 3e.6l 68.20 3139 9.3 35,11 1L 30.4 Q.00 100 128 AVERAGE 1 5935.00 95,31 ---omn --ee- 0.9 35.15 1143 3917 0.00 100 225 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AMBHRY 2268
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU26/0_5955MHz
ANT CDD 3+4
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 1
95 a5 -
Wik GE(Reak) WiFi 6E(Peak|
N B3 |
5.0 A
s | I S
Peak W
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MbihENe B &N Bh & B B o &
1 915,20 4315 88.20 -40.05 40.87 3512 1139 30.03 o.B0 103 D37 PEKC 1 5955.00 103.64 ------ ----- LB 3H.05 1143 3.7 6.0 163 237 PEMC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
WIFRGE(AYG) WIFLSE(AVG)]
448 44
Av ! W
g 125 15 M
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 991061 37.07 68.20 -3L13 9.8 3501 1139 30.4 Q.60 103 137 AVERAGE 1 595,00 9.3 ----- --e- 597 3.5 1143 3.7 .00 183 237 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AMBHRY 2268
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15
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU52/37_5955MHz
ANT CDD 3+4
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
113§ 113§
1
95 95
Wi 6E(Pd) Wi 6E{Peak)
i3 L |
[ Al
a8 1 I WWWWW
Peak W
15 35
163 163
B 5651, 54, 5903. 5928, 5955 1000 2800, 4500, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5913.92 43.66 83.20 -39.54 4139 .11 1139 39.23 0.0 108 228 PEXK 1 595,00 16161 ------ ------ 94,40 3505 1143 3917 0.00 lee 228 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
113§ 113§
95 95 §
i3 LW
WHBE(AYG) WELGE(AVG)
[ Al |
448 44
Av ! M
g 125 15 M
163 163
B 5651, 54, 5903. 5928, 5955 1000 2800, 4500, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MhENe B &N Bh & B B o &
1 5984.%5 36.57 68.20 -31.63 29.34 35.10 1138 39.25 @.00 108 228 AVERAGE 1 595508 92.53 ------ --eee- 85,12 3515 1143 39.017 0.00 100 228 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C28 of C102
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU52/37_5955MHz
ANT CDD 3+4
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5 -
Wik GE(Pagk) WiFi 6E(Peak|
N B3 |
5.0 A
1
s ul S .
Peak W
15 35
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 592406 5410 88.20 -34.10 46.80 35,12 1L4b 30.22 Q.00 100 136 PEAC 1 5955.00 104,73 ---om- --e- 9.1 3.5 1143 1.7 6.0 100 236 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
s ik !
N B3
WIFIGE(A WIFLSE(AVG)]
5.0 A |
448 44
Av 1 \/-_.,/"—""‘"NM
g 125 15 W
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 992305 3693 68.20 -3L07 19.63 35,12 1L4b 30.22 Q.00 100 136 AVERAGE 1 595,00 95.87 ------ ---o- B.40 35,15 1143 3917 0.00 100 236 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU106/53_5955MHz
ANT CDD 3+4
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 \
' gl ‘ Wi e
N B3 |
5.0 A
Il 1 u AT
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 915,74 49.17 88.20 -38.93 4199 3512 113 0.3 o601 74 PEK 1 595,00 98.73 ------ ---e- SLI 303 143 BD7 e 14 T4PEA
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 i
N B3
WIFBE(AVG) WIFLSE(AVG)]
5.0 A |
448 44
1
Av M
g 21 125 W
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MhENe B &N Bh & B B o &
1 592497 3830 68.20 -29.88 3102 35,12 1L4b 30.22 Q.00 184 74 AVERAGE 1 595,00 99.38 ------ ---e- B.07 3.15 1143 3917 .00 184 74 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AMBHRY 2268
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU106/53_5955MHz
ANT CDD 3+4
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
Witi 6{Peak WiFi 6E(Peak|
N B3 |
5.0 A
1
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MhENe B &N Bh & B B o
1 592040 56.09 88.20 -3L11 4879 35,12 1L4b 30.2 .00 17 148 PEAC 1 5955.00 102,99 ------ ----- .38 .03 1143 1.7 6.8 17 148 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 95 1
N B3
WIFHBE(AVG) WIFLSE(AVG)]
5.0 A |
448 1 44
Av T
g s 75 M
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MhENe B &N Bh & B B o &
1 592471 3958 68.20 -28.60 3028 35,12 1L4b 0.2 Q.00 117 148 AVERAGE 1 595,00 94.36 ------ ---e- B6.95 35.13 1143 3917 .00 117 145 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C31 of C102
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Pol. Horizontal Vertical
1mu}vel(li&]‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | 81‘_ [ |
il Wi Pk i Wi B[Pk
80— [ ‘ 80— — ‘
| W I W
1L 1 P 1
Peak L g P AU
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (lHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12350.00 46.B1 74.80 -27.19 35.87 38.84 16.91 6481 0.8 - - PEM 1 12350.00 46.91 74.00 -27.09 35.97 38.84 16.91 6481 0.0 - - PEAC
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TEL : +86-512-57900158
FCC ID: 2AMBHRY2268



samran s, FCC RF Test Report

Report No. : FR250507G

Pol. Horizontal Vertical
mLev&I(dBqu) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
il Wi Pk i Wi B[Pk
80— [ ‘ 80— — ‘
| W I W
1L 1 P 1
Peak |y MWWW
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12830.00 46.75 88.20 -41.45 %491 30.03 1.0 6482 BB - - PEMC 1 12830.00 46.51 88.20 -41.69 3468 30.63 17.20 6442 000 - - PEAC

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2AMBHRY2268
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_5965MHz
ANT CDD 3+4
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
w5 ik :
WiEE(Pee] Vi GE(Peak
w
N B3 |
5.0 A
1
49 44 W M
Peak
15 oF el
163 163
815 5853, 5881, 5909, 5931, 5965 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5924.% 5144 88.20 -36.76 44.14 35,12 114 0.2 Q.00 100 76 PEAC 1 5965.00 95.18 ------ ----- BL71 307 LL44 3904 .00 100 76 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
1
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 A |
448 " 44
Av W‘-""“’W
g 125 125 W
163 163
815 5853, 5881, 5909, 5931, 5965 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592468 49.65 68.20 -27.%5 33.33 35,12 IL4b 30.2 Q.00 100 76 AVERAGE 1 5965.00 86.85 ------ ------ 7.3 B.07 1144 3904 600 100 76 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C34 of C102
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_5965MHz
ANT CDD 3+4
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 |
' T ‘ ViFiGEPea]
N B3 |
5.0 A
1
88 8 WWWMM\WNMW
Peak
15 35
163 163
815 5853, 5881, 5909, 5931, 5965 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 592118 5495 88.20 -33.5 47.63 35,12 1L4b 0.2 o.b0 11 143 PEKC 1 5965.00 99.73 ------ ---e- 5.3 3.6 1143 .06 .00 1N 143 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 1
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 A |
448 1 44
Av il
g 125 15 W
163 163
815 5853, 5881, 5909, 5931, 5965 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MhENe B &N Bh & B B o &
1 592370 4280 68.20 -25.40 35.50 35,12 1L4p 30.22 Q.00 121 143 AVERAGE 1 5965.08 9116 ------ ------ B.73 35.16 1143 3906 @.00 1 143 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C35 of C102
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Pol. Horizontal Vertical
el B el B
138 134
LA a5
31.3_ [ | i . [ |
i Wi E[Peal) | Wi GE[Pe)
i — — ! 1) — [ !
i WME(@ i w&q\@

Peak o HMWWM e “WWMW

Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 11930.00 45.70 74.00 -28.30 35.35 38.04 16.63 65.12 0.8 - - PEAC 1 11930.00 45.53 74.00 -28.47 3.3 30.64 16.63 65.12 0.0 - - PEAC
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Pol. Horizontal Vertical
mLev&I(dBqu) o Level (dBuvim)
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Peak “ ! b : o A
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g MWW & B0 B B B B a dg
1 12330.00 46,17 74.80 -27.83 35.17 38.83 16.9 64.83 0.00 -~ PEAK 1 12330.00 46.58 74.00 -27.40 .68 38.83 169 6483 0.0 - - PEAC
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Pol. Horizontal Vertical
mLﬂeI(dBu‘ﬂm) o Level (dBuvim)
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Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12810.00 45.40 88.20 -42.78 33.61 30.02 17.21 6443 0.0 - - PEMC 1 12810.00 46.20 83.20 -41.98 3440 30.02 17.21 6443 000 - - PEAC
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